
Wastewater Treatment Relocation Study City of Dillingham 

March 2020 32 FINAL 

activated sludge processes for treatment, followed by second stage treatment (such as 

membranes), for final contaminant removal.  

More simplified packaged treatment systems are available that are based on providing a 

growth medium for microbes. The added growth media provides for more efficient growth 

and treatment than microbes suspended in the wastewater (such as a lagoon). This allows 

for reduced system footprint. These systems do not require recirculated/activated sludge. 

Operational Complexity 

The operational complexity varies significantly with the type of packaged plant selected. As 

such, operational considerations are provided separately for each treatment option. 

Wastewater Discharge 

A packaged plant system would require a relatively small footprint, which would allow 

placement in an area near the existing development and the existing wastewater system 

infrastructure. This could make the continued use of the existing wastewater discharge 

system possible and minimize any needed reconfiguration of the sewer transmission lines, 

depending on the site chosen. If the existing discharge system is used, provisions should be 

included to protect the system from the ongoing threat of erosion. 

4.2.1 Membrane Bio-Reactor (MBR) 

A membrane bio-reactor (MBR) would consist of an aerobic bio-reactor unit (activated 

sludge) followed by a low pressure, ultrafiltration membrane. Membrane units would be 

housed within a heated enclosure. A system schematic for an MBR system showing the 

proposed treatment processes and potential expansion is provided in Figure 4. The 

additional processes required in an MBR system include: 

 Equalization Basin – to mitigate variations in flow. This could potentially also serve 

as a dump station for hauled wastes. An associated pump lift station would be needed 

to transfer the wastewater from the equalization basin to the wastewater treatment 

system. 

 Chemical Feed systems – as needed to aid in treatment. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 33 FINAL 

 Motors/blowers - to provide oxygen for the bioreactor. 

 Sludge Management – activated sludge will be generated in the bio-reactor unit, 

routine waste sludge removal will likely require a sludge treatment process (such as 

gravity thickener) prior to disposal in the Dillingham landfill. 

 Chlorination/dechlorination station – to disinfect, as needed, during emergency 

events. Disinfection, including chlorination/dechlorination and ultra-violet, is 

discussed further in Section 4.3.2. 

 Laboratory – to verify microbial growth and biologic treatment processes in the bio-

reactor and allow for needed management of the wastewater treatment. Lab 

equipment includes a spectrophotometer and digester. 

A high rate MBR wastewater treatment system would provide high quality effluent, with 

the ability to treat high strength wastewater to stringent permit discharge standards. 

Treatment processes can handle a wide range of organic loading, and still produce water 

suitable for reuse. An anoxic process would provide needed nitrification and ammonia 

removal. 

Additional wastewater analysis would be needed to determine treatment processes. 

Successful microbial treatment is impacted by wastewater quality characteristics, including 

alkalinity. Alkalinity in the Dillingham area can be high, which could impact the 

wastewater treatment design. 

A modification to the existing solid waste permit may be required to accommodate the 

increased sludge disposal rates (as compared to the existing wastewater lagoon system). A 

packaged MBR system could be used to simplify system construction. 

Design Criteria 

The following design criteria are assumed for a new MBR system: 

  



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 34 FINAL 

Table 8 MBR Design Criteria 

DESCRIPTION VALUE/UNIT NOTES 

Max Permitted Flow 273,000 gpd Assume current permit limit 

Estimated Flow 185,000 gpd Based on population projections 

Influent BOD 150 mg/L Higher levels are possible, for the 

purposes of this report no changes in 

wastewater quality was assumed 

Influent TSS 140 mg/L Higher levels are possible, for the 

purposes of this report no changes in 
wastewater quality was assumed 

Influent Alkalinity 200 mg/L Max without additional treatment 

Total Phosphorous 8 mg/L Max without additional treatment 

Influent TKN  40 mg/L Total Kjeldahl Nitrogen, a measure of 
organic nitrogen and ammonia 

Minimum Bio-Reactor Temperature 75 F - 85 F The lower wastewater temperatures 

decrease the efficiency of the reactor 

Max Bio-Reactor Temperature 95 F  

Approximate Heated Footprint 3,000 sq ft Membranes, lab, sludge systems, 

anoxic process tank, motors/blowers 

Approximate Sludge Generation Rate 50 pounds per day Assuming current wastewater 

characteristics 

Estimated winter sludge storage 
volume needed 

2,000 gallons 8 months of sludge accumulation 

Equalization Basin  150,000 gallons Min volume is average daily flow 

Bio reactor 15,000 gallons  

 

Wastewater Treatment Sizing 

An MBR would require a relatively small area. Locating the system near existing wastewater 

infrastructure would minimize the required modifications to community sewer lines and 

the wastewater discharge line. 

A heated space, approximately 3,000 sq feet, would be sufficient to house needed treatment 

equipment and the laboratory. Additional area for an exterior equalization tank (with 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 35 FINAL 

associated lift station), and a bio-reactor aeration tank would be needed. Sludge treatment, 

storage, and handling would also require an additional area. 

A sampling/dechlorination building would be needed near the outfall. Given the high-

quality effluent, ultraviolet light could also be an effective disinfection technique. 

Operational Complexity 

An activated sludge MBR system requires daily monitoring and process control, including 

microscopic analysis and onsite laboratory testing. The treatment system is based on 

microbial growth. If processes become unbalanced, or there is a toxic event, it could take 

time to re-establish microbial treatment. Offsite technical assistance may be needed to 

supplement the efforts of the wastewater treatment operator and bring the system back into 

compliance. Any prolonged exceedance could result in enforcement action including fines 

and penalties. Wasted sludge would require routine disposal. Sludge disposal using existing 

processes at the landfill could be limited during winter months due to the difficulty of 

dewatering in freezing conditions. This could require sludge storage for the duration of the 

winter. 

An MBR system is much more complex, and less forgiving, than an aerated lagoon system. 

This would particularly be a concern for systems that struggle with high operator turnover. 

Operator certification estimates for an MBR is included in Appendix D. An MBR system 

would likely require at least a Level 2 Wastewater Treatment Operator Certification and 

could easily require a Level 3 Certification with supplemental treatment processes (such as 

the need for sludge treatment and dewatering). The time needed for treatment oversight 

could require additional wastewater treatment operators. The increased need for long term, 

high level operators would result in increased operational costs for the system. 

It is anticipated that two (2) operators with Level 3 Wastewater Treatment certifications 

and two (2) operators with Level 1 Wastewater Treatment certifications will be required to 

operate the MBR alternatives. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 36 FINAL 

The typical operations for an MBR include: 

 Bioreactor System Monitoring – Solids retention time, hydraulic flow, aeration, 

sludge recycle rates, onsite microbial and chemical analysis, floc formation; 

 Membrane System Monitoring – Flux, pressure, permeability, recovery, rejection, 

membrane aeration rate/, physical/chemical cleaning cycles; and  

 Chemical injection systems and injection rates (as needed for water quality 

adjustments including pH). 

 Sludge Management – Sludge treatment/conditioning would be necessary to 

minimize storage volumes. Periodic removal to the landfill would be necessary. 

4.2.2 Moving Bed Bio-Film Reactor (MBBR) 

An MBBR wastewater treatment system would provide high quality effluent, including 

ammonia reduction. The wastewater would be treated in large tanks, filled (approximate 

50%) with media, which would be circulated in the tank with the media. A settling tank 

would be used to clarify the effluent prior to discharge. 

Sludge production would be minimal, requiring limited additional sludge treatment. The 

existing sludge disposal system may meet the sludge disposal needs of an MBBR system. 

The MBBR systems provides microbial treatment in a mixed tank with bio-film growth 

occurring on surfaces submerged or suspended in the wastewater. The growth surfaces 

decrease the footprint needed for treatment. A settling tank is used to clarify the effluent. 

MBBR systems have relatively low sludge production and do not utilize sludge recycling. 

This treatment process is more resilient and less susceptible to upset than activated sludge 

treatment systems. Similar to the MBR systems, an anoxic process would provide needed 

nitrification and ammonia removal. A system schematic for an MBBR system showing the 

proposed treatment processes and potential expansion is provided in Figure 5. 

Design Criteria 

The following design criteria are assumed for new MBBR system: 

 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 37 FINAL 

Table 9 MBBR Design Criteria 

DESCRIPTION VALUE/UNIT NOTES 

Max Permitted Flow 273,000 gpd  Assume current permit limit 

Estimated Flow 185,000 gpd Based on population projections 

Influent BOD 150 mg/L Higher levels are possible, for the purposes of this 

report no changes in wastewater quality was assumed 

Influent TSS 140 mg/L Higher levels are possible, for the purposes of this 
report no changes in wastewater quality was assumed 

Minimum Dissolved Oxygen 3 mg/L  

Minimum Water Temperature 40 F  

Approximate Heated 
Footprint 

2,000 sq ft Workbench, sludge systems, anoxic process tank, 
motors/blowers 

Sludge Generation 15 pounds per 

day 

 

Estimated winter sludge 

storage volume needed 

550 

gallons/winter 

Min 8 months of sludge accumulation 

Equalization Basin 150,000 gal Min volume is average daily 

Dissolved Air Flotation Tanks 127,000 gal Includes floating media 

 

Wastewater Treatment Sizing 

An MBBR would require a relatively small area. Locating the system near the existing 

systems would minimize needed changes to community sewer lines or the wastewater 

discharge line. Site descriptions are provided in Section 5. 

A mechanical building (approximately 2,000 sq ft), to house motors/blowers and pre-

treatment components (such as a moving bed filter) would be needed. A limited sludge 

storage and handling area would also be needed, to store any accumulated sludge until 

removal is possible at the landfill. This could require storing the sludge for the duration of 

the winter. A gravity thickener could be incorporated with the sludge storage unit to 

provide for better sludge disposal at the landfill. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 38 FINAL 

Operational Complexity 

An MBBR system is more complex than an aerated lagoon, but less complex than an MBR. 

Operator certification estimates for an MBBR are included in Appendix D. An MBBR 

system would likely require at least a Level 1 Wastewater Treatment Operator Certification, 

and could require a Level 2 Certification with supplemental treatment processes (such as 

the need for additional sludge treatment). 

It is anticipated that two (2) operators with Level 1 Wastewater Treatment certifications 

and one (1) assistant operator will be required to operate the MBBR alternatives. 

The typical operations for an MBBR include: 

 Onsite Monitoring – hydraulic flow and aeration 

 Sludge Management – periodic sludge removal 

4.3 DISINFECTION 

The following section presents disinfection techniques that could apply to any of the 

wastewater treatment alternatives discussed in pervious sections. 

4.3.1 Chlorination/Dechlorination 

The most commonly used method of wastewater disinfection in rural Alaska is chlorination. 

Chlorination systems destroy target organisms by oxidizing cellular materials. Chlorine can 

be supplied in many forms, including chlorine gas (not typically used in Alaska), 

hypochlorite solutions, and other chlorine compounds in solid or liquid form. The forms 

most often used in rural Alaska are liquid (hypochlorite solution), granular (calcium 

hypochlorite), and pellets (hypochlorite tablets). The chlorination system capacity must be 

adequate to produce an effluent that will meet the applicable bacterial limits of the APDES 

permit requirements. 

For optimum performance, a chlorine disinfection system should display plug flow and be 

highly turbulent for complete initial mixing in less than three seconds. This may be 

accomplished by either the use of turbulent flow regime or a mechanical flash mixer. For a 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 39 FINAL 

chlorination system, a minimum contact period of 15 minutes at design peak hourly flow 

or maximum rate of pumpage is typically sufficient after thorough mixing (Great Lakes, 

2004). The contact chamber should be designed to have rounded corners to prevent dead 

flow areas and be baffled to minimize short-circuiting. Depending on the chlorine demand 

and detention time, chlorinated wastewater may require dechlorination prior to discharge. 

Sulfur dioxide, sodium bisulfite, and sodium metabisulfite are the most commonly used 

dechlorination chemicals. By dechlorinating the effluent, the total chlorine residual can be 

reduced to a level that is not toxic to aquatic life. 

Advantages of a chlorination/dechlorination disinfection system include: 

 Well-established technology; 

 Cost-effectiveness when compared to ultraviolet or ozone techniques; 

 Reliability and effectiveness against a wide spectrum of pathogenic organisms; and 

 Flexible dosing controls. 

Disadvantages include special handling and storage requirements, as all forms of chlorine 

are highly corrosive and toxic, requiring increased safety regulations for transportation, 

handling and storage. In addition, some parasitic species have shown resistance to low doses 

of chlorine and the long-term effect of discharging dechlorinated compounds into the 

environment are unknown (USEPA, 1999a). 

4.3.2 Ultraviolet Light 

Another commonly used method of disinfection is to pass the wastewater stream through 

an ultraviolet (UV) light array. When properly operated, UV disinfection will kill the 

majority of pathogens present and will not produce regulated byproducts. UV disinfection 

systems transfer electromagnetic energy from a mercury arc lamp to an organism’s genetic 

material. When UV radiation penetrates the cell wall of an organism, it destroys the cell’s 

ability to reproduce.  



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 40 FINAL 

The effectiveness of a UV disinfection system depends on the characteristics of the 

wastewater, the intensity of UV radiation, the amount of time the microorganisms are 

exposed to the radiation, and the reactor configuration. UV disinfection success is directly 

related to the concentration of colloidal and particulate constituents in the wastewater. 

High levels of turbidity and TSS, above 30 mg/L, in the wastewater can render UV 

disinfection ineffective. Therefore, these systems are best suited to wastewater treatment 

systems that produce a high quality of wastewater effluent prior to the disinfection process. 

Advantages of a UV disinfection system include: 

 No chemical handling;  

 No regulated byproducts produced; 

 Small space requirements for equipment; 

 Relatively short contact time; and  

 User-friendly operation and maintenance.  

Disadvantages include limited effectiveness at inactivating some viruses, requirements for 

clean power supplies (and associated Uninterruptable Power Supply support systems), and 

ineffectiveness with high turbidity and TSS solutions. In addition, UV disinfection is not 

generally as cost-effective due to increased energy requirements when compared to 

chlorination/dechlorination. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 41 FINAL 

5.0 SITE ALTERNATIVES 

This section presents site alternatives for future wastewater treatment systems. The 

following sites were identified for consideration through coordination with City of 

Dillingham personnel and operators, and are shown on Exhibit 5: 

 Site 1 – Defend Existing Treatment Lagoon in Place 

 Site 2 – City Shop Pad 

 Site 3 – Kanakanak Road 

 
EXHIBIT 5 – SITE ALTERNATIVES LOCATION MAP 

5.1 SITE DESIGN CRITERIA 

The following section presents site design criteria that could apply to any of the wastewater 

treatment site alternatives. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 42 FINAL 

5.1.1 FAA/ADOT&PF 

Per FAA Advisory Circular 150/5200-33B – Hazardous Wildlife Attractants on or Near 

Airports – “For airports serving turbine-powered aircraft, the FAA recommends a 

separation distance of 10,000 feet between hazardous wildlife attractants and the nearest air 

operations area. 

The FAA strongly recommends that airport operators immediately correct any wildlife 

hazards arising from existing wastewater treatment facilities located on or near the airport. 

Where required, a Wildlife Hazard Management Plan (WHMP) developed in accordance 

with Part 139 will outline appropriate wildlife hazard mitigation techniques. Accordingly, 

airport operators should encourage wastewater treatment facility operators to incorporate 

measures, developed in consultation with a wildlife damage management biologist, to 

minimize hazardous wildlife attractants. Airport operators should also encourage those 

wastewater treatment facility operators to incorporate these mitigation techniques into 

their standard operating practices.” 

5.2 SITE 1 – DEFEND EXISTING TREATMENT LAGOON IN PLACE 

Site 1 is located at the existing wastewater treatment lagoon. It retains the existing 

wastewater treatment lagoon in its current configuration, installs necessary improvements 

to meet treatment objectives and regulatory requirements, and constructs bank armoring to 

protect the existing lagoon and site infrastructure from failure due to shoreline erosion. The 

Site 1 site plan is shown on Figure 6. 



Wastewater Treatment Relocation Study City of Dillingham 

March 2020 43 FINAL 

 
PHOTOGRAPH 3 – SITE 1 DEFEND EXISTING TREATMENT LAGOON IN PLACE (7/12/19) 

This alternative assumes the planned aeration, baffles, and pretreatment pond 

improvements, discussed in Section 2.1.4, will be constructed prior to, and independently 

of, any improvements discussed in this Study. The engineer’s cost estimate for planned 

treatment lagoon improvements is $900,000. This cost is omitted from the capital cost 

estimate for this alternative, as presented in Section 6. 

5.2.1 Property Ownership and Land Status (Dillingham Master Plan) 

The existing lagoon and potential Site 1 improvements are located on City of Dillingham 

(USS 4974) and Choggiung Limited property with subsurface rights belonging to Bristol Bay 